
PREPARED BY: PREPARED FOR:

Consor
Point of Contact: Erika Schuyler, PE
600 University Street, Suite 300
Seattle, WA 98101
p: 206.462.7030
e: erika.schuyler@consoreng.com

Kitsap County
Sewer Utility Division of Public Works
Department
507 Austin Avenue
Port Orchard, WA 98366

MANCHESTER
GENERAL SEWER PLAN 
UPDATE
January 2025

KITSAP COUNTY



 

 

THIS PAGE INTENTIONALLY LEFT BLANK 



Manchester General Sewer Plan Update 

Kitsap County 

January 2025 

 

 

 

 

 

 

 

ECOLOGY DRAFT 
 

 

 

 

 

 

Consor 

600 University Street 
Suite 300 
Seattle, WA 98101  



 

 

THIS PAGE INTENTIONALLY LEFT BLANK 



DRAFT 

N202840WA.00 • January 2025 • Manchester General Sewer Plan Update • Kitsap County 
[...]
74-001. Table 6-11 includes a summary of the reliability criteria and requirements to be considered as part 
of the Alternatives Evaluation and Recommended Plan.  

Table 6-11 | EPA Class I Reliability Criteria 

Treatment Unit 
Process 

Reliability Class I Requirements Current Deficiencies 

Influent Screening A backup bar screen designed for mechanical or 
manual cleaning shall be provided. Facilities with 
only two bar screens shall have at least one bar 
screen designed to permit manual cleaning. 

None. A manual screen is provided 
to back up the mechanical screen.  

Pumps 
(Liquids, Solids & 
Chemical Feed) 

A backup pump shall be provided for each set of 
pumps performing the same function. The capacity 
of the pumps shall be such that, with any one pump 
out of service, the remaining pumps will have the 
capacity to handle the peak flow. 

None. Backup is provided to 
influent pumps, RAS pumps and 
sludge pumps.  

Secondary 
Clarification 

The units shall be sufficient in number and size so 
that, with the largest-flow-capacity unit out of 
service, the remaining units shall have a design flow 
capacity of at least 75% of the total design flow. 

None. One of two secondary 
clarifiers will be able to handle 75% 
of the total flow. 

Aeration Basin A backup basin will not be required; however, at 
least two equal-volume basins shall be provided.  

None. Two aeration basins are 
provided. 

Aeration Blowers 
and/or Mechanical 
Aerators  

There shall be a sufficient number of blowers or 
mechanical aerators to enable the design oxygen 
transfer to be maintained with the largest-capacity-
unit out of service. It is permissible for the backup 
unit to be an uninstalled unit, provided that the 
installed units can be easily removed and replaced. 
However, at least two units shall be installed. 

None. Aeration blowers are 
designed to provide design airflow 
with one backup. 

Air Diffuser 
Systems 

The air diffusion system for each aeration basin shall 
be designed so that the largest section of diffusers 
can be isolated without measurably impairing the 
oxygen transfer capability of the system. 

None. Two grids of diffusers are 
provided in each aeration basin. 
Isolation of any will not impair the 
oxygen transfer capability of the 
system 

Disinfection The units should be sufficient in number and size so 
that, with the largest-flow-capacity unit out of 
service, the remaining units should have a design 
flow capacity of at least 50 percent of the total 
design flow. 

None. The UV channel has two 
banks. One of two UV banks will be 
able to handle more than 50% of 
the total design flow. 

Sludge Holding 
Tanks 

Holding tanks are permissible as an alternative to 
component or system backup capabilities for 
components downstream of the tank provided the 
volume of the holding tank shall be based on the 
expected time necessary to perform maintenance 
and/or repair and the capacity of sludge treatment 
processes downstream can handle the combined 
flow from the storage tanks and the working sludge 
treatment system 

None. WAS holding tanks and 
TWAS holding tank are provided to 
back up the GBT and sludge pump. 



DRAFT 

N202840WA.00 • January 2025 • Manchester General Sewer Plan Update • Kitsap County 
Wastewater Treatment Facilities Existing Conditions • 6-34 

Treatment Unit 
Process 

Reliability Class I Requirements Current Deficiencies 

Sludge Disposal An alternative method of sludge disposal shall be 
provided for each sludge treatment unit process 
without installed backup. 

None. If GBT is down, WAS storage 
tanks could store sludge for 
approximately a week. Or un-
thickened sludge could be trucked 
to Central Kitsap WWTP. 

Electrical Power 
Supply 

Two separate and independent power sources, 
either from two separate utility substations or from a 
single substation and an on-site generator. The 
backup power supply shall be sufficient to operate all 
vital components during peak wastewater flow 
conditions, including critical lighting and ventilation.  

None. An on-site generator is 
provided. 

6.5.3 Preliminary Nutrient Loading at Manchester WWTP 
Although the small TIN load plants do not have a facility specific action level in the first PSNGP, the proposed 
action level TIN load limits that Ecology presented in the Preliminary Draft Nutrient General Permit for 
Manchester WWTP provide a useful basis for evaluating performance and may be relevant again in the 
future. The load limits are shown in Table 6-12.  

Table 6-12 | Manchester WWTP Preliminary Draft Nutrient General Permit Load Limits 

Action Level TIN Load Limit  (lbs-N/year) 
Maximum Average Annual 

Concentration1 (mg/L) 
Baseline (AL0) 8,570 14.8 
Secondary Threshold (AL1) 8,999 15.6 

Note: 
lbs-N/year: pounds of nitrogen per year 
1. Maximum Average Annual Concentration is the load limit divided by the current AAF 

Since 2016, Manchester WWTP staff have been conducting monthly testing of the influent and effluent for 
nitrogen species, shown in Figure 6-9. Average influent TKN concentration was 48.5 mg/L, while effluent 
TIN concentrations ranged from 3.4 to 30.0 mg/L, with an average concentration of 9.6 mg/L.  



DRAFT 

N202840WA.00 • January 2025 • Manchester General Sewer Plan Update • Kitsap County 
Wastewater Treatment Facilities Existing Conditions • 6-35 

Figure 6-9 | Manchester WWTP Influent and Effluent Nitrogen Concentrations 

 

The preliminary nutrient data was used in conjunction with effluent flow data to estimate annual TIN 
loading for comparison with the preliminary permit TIN load action levels in Figure 6-10. In a few instances, 
monthly data was not collected, and the effluent TIN concentration was interpolated to estimate the load 
for that month. In 2019, the estimated TIN load of 9,009 pounds slightly exceeded the secondary threshold 
due to high Nitrate + Nitrite effluent concentration in the first five months of the year. In all other years, 
the TIN load was well below the load limits. 

It may be feasible to further reduce TIN loading to the Puget Sound by implementing a recycled water 
program to divert effluent from the outfall. Manchester WWTP does not currently produce effluent that 
meets reuse requirements nor is there a recycled water permit for the plant. The potential for a water 
reuse program is discussed in Section 9. 



DRAFT 

N202840WA.00 • January 2025 • Manchester General Sewer Plan Update • Kitsap County 
Wastewater Treatment Facilities Existing Conditions • 6-36 

Figure 6-10 | Manchester Annual Effluent TIN Loads 

 

The data indicates that Manchester WWTP has the capacity to meet the originally proposed load limits and 
may be able to consistently achieve low TIN loading if load limits are implemented in the future.  

6.6 Existing Wastewater Treatment Plant Capacity 
Evaluation 
This section of the Plan documents the capacity of the existing WWTP. Capacity at the treatment plant 
consists of equipment capacity, hydraulic capacity, and process capacity. The Manchester WWTP is 
required to treat the design flow and waste loads according to the NPDES permit, as well as hydraulically 
pass the PHF rate without being flooded. Current and projected flows were developed in Section 3 and are 
shown in Table 6-13, below. 

Table 6-13 | Existing and Projected Manchester WWTP Flows (MGD) 

Flow Description 
Current Flows 

(Years 2018-2020) 
Projected Flows 

2028 
Projected Flows 

2042 
AAF 0.19 0.24 0.34 
MMWWF 0.31 0.40 0.57 
MMDWF 0.20 0.26 0.37 
PDF 0.71 0.93 1.30 
PHF 1.0 1.30 1.84 

The last major treatment upgrade to the Manchester WWTP was in 1998 for a PHF of 1.40 MGD. 



DRAFT 

N202840WA.00 • January 2025 • Manchester General Sewer Plan Update • Kitsap County 
Wastewater Treatment Facilities Existing Conditions • 6-37 

6.6.1 Mechanical Equipment Capacity 
Based on the manufacturer’s data and the 1998 design criteria, the capacity of each major unit process is 
listed in Table 6-14.   

Table 6-14 | Design Capacity of Unit Processes at Manchester WWTP  

System Data 

Influent Pump   
Quantity 3 
Capacity, each 641 gpm 

Mechanical Fine Screen  
Quantity 1 
Capacity, each 2.1 MGD 

Grit Chamber  
Type Vortex 
Quantity 1 
Diameter 7 feet 
Capacity, each  2.1 MGD 

Aeration Basin  
Quantity 2 
Volume, each 125,963 gallons (16,840 cubic feet) 
Average Sidewater Depth 15.25 feet 

Secondary Clarifier  
Quantity 2 
Surface overflow rate at 1.4 MGD 730 gal/d/ ft2 
Diameter 35 feet 
Depth 13 feet 

UV System  
Type Low Pressure 
Quantity 2 banks in 1 channel; 42 lamps per bank 
Dosage 33 milliwatt sec/sq cm 
Capacity 1.40 MGD with two banks in service 

WAS Storage Tank  
Quantity 2 
Volume, each 20,000 gallons 

TWAS Storage Tank  
Quantity 1 
Volume, each 14,000 gallons 

Gravity Belt Thickener  
Quantity 1 
Size 1-meter belt 
Capacity 200 gpm 

Notes: 
Gal/d/ft^2 - gallons per day per foot squared 
Sec/sq cm = seconds per square centimeter 



DRAFT 

N202840WA.00 • January 2025 • Manchester General Sewer Plan Update • Kitsap County 
Wastewater Treatment Facilities Existing Conditions • 6-38 

6.6.2 WWTP Liquid Stream Hydraulic Capacity 
6.6.2.1 Hydraulic Capacity Analysis 
To evaluate the hydraulic capacity of the existing WWTP, the treatment plant was modelled using Visual 
Hydraulics© based on the design and record drawings.  

The hydraulic capacity was evaluated for flows up to the 2042 PHF of 1.84 MGD to identify how the existing 
plant hydraulics can be expected to perform during future flowrates. The model was run under two 
different flow scenarios, 2042 PHF and 2042 AAF. Under both scenarios two aeration basins are put into 
service since no redundant aeration basin is required per Ecology’s reliability requirement. Under 2042 PHF 
scenario two sub-scenarios were modeled to simulate operation with one or two secondary clarifiers in 
service, since a redundant secondary clarifier is required per EPA’s reliability requirement. As part of the 
analysis, hydraulic limitations were identified when the water level reached within 12-inches of freeboard 
below the top of a containment structure. The hydraulic profile at the projected 2042 AAF and PHF is shown 
in Figure 6-11 below. The RAS flowrate recycle fraction (RAS/Influent) was assumed to match the average 
design of 0.18 MGD/0.34 MGD for the AAF and was assumed to be 0.50 of the MMWWF for flows at or 
higher than the MMWWF. A detailed summary of the input parameters used in the Visual Hydraulics Model 
is included as Appendix G. 



DRAFT 

N202840WA.00 • January 2025 • Manchester General Sewer Plan Update • Kitsap County 
Wastewater Treatment Facilities Existing Conditions • 6-39 

Figure 6-11 | Manchester WWTP Hydraulic Profile 

 

 



DRAFT 

N202840WA.00 • January 2025 • Manchester General Sewer Plan Update • Kitsap County 
Wastewater Treatment Facilities Existing Conditions • 6-40 

6.6.2.2 Influent Pump Station Hydraulic Capacity 
The influent pump station has three submersible pumps, each rated for 641 gpm at 39.9 feet of head. 
Hydraulic calculations for the influent pumps pumping to the headworks indicate that the firm capacity 
with two pumps running is approximately 1,300 gpm (1.87 MGD), which slightly above the estimated 2042 
PHF of 1.84 MGD. The 8-inch diameter influent piping between pump station and headworks is 
appropriately sized for that peak flow as well. The current influent pump station has sufficient capacity to 
handle the estimated flow in the next 20 years.  

6.6.2.3 Headworks Facility Hydraulic Capacity 
The maximum flow capacity for the mechanical fine screen is unknown. However, it is very similar to the 
fine screen at Kingston WWTP, which has a 2.1 MGD maximum rated flow capacity, so it is assumed that 
the screen at Manchester has a similar capacity of 2.1 MGD which is greater than the 2042 PHF. The model 
indicates that remainder of the headworks has hydraulic capacity in excess of the 2042 PHF. 

6.6.2.4 Secondary Treatment Hydraulic Capacity 
From the Headworks Building, screened sewage is piped through two parallel 12-inch diameter ML pipes 
to the two aeration basins. Effluent from each aeration basin is collected in a 10-inch ML pipe then 
combines into a common 10-inch diameter pipe before transitioning to a 16-inch diameter ML pipe that 
feeds a splitter box. The 10-inch diameter pipes are from 1990 construction. The 16-inch diameter pipe 
was installed in 1996. ML from the splitter box is then diverted via two 14-inch diameter ML pipes to two 
secondary clarifiers. Effluent from the secondary clarifiers is collected in a common 12-inch diameter PLE 
pipe that connects to the UV channel. The original hydraulic profile from the 1996 plans shows a PLE pipe 
diameter of 14-inches diameter, however, the record drawings of the yard piping show a 12-inch diameter 
pipe, therefore 12-inch diameter PLE pipe was used for this analysis. 

At high flowrates, the 10-inch diameter aeration basin effluent ML pipes have undesirably high flow 
velocities and therefore high headloss, which causes water to back up into the effluent weir boxes and into 
the aeration basins. The model indicates that the aeration basin effluent weirs begin to become submerged 
at 1.3 MGD and are submerged approximately 8-inches under the PHF scenario with both clarifiers 
operating. These 10-inch diameter pipes are the original pipes installed in 1990 and were not replaced as 
part of the 1998 plant upgrades, which generally used 12- or 14-inch diameter pipes for ML and PLE. 
Submerged effluent weir at aeration basins during the rare PHF condition should not be a big concern since 
it does not impact the flow distribution or process performance. Replacing the 10-inch diameter ML pipe 
with a larger pipe is not urgent but is suggested if other work is performed in the vicinity.  

Ecology design criteria require the secondary clarifiers to have sufficient capacity to pass 75 percent of the 
design flow when the largest basin is out of service. Thus, with the 2042 peak flow estimated to be 1.84 
MGD, a single clarifier must be capable of conveying 1.38 MGD. With one clarifier in operation, the 12-inch 
diameter PLE pipe causes high headloss, water back up into the clarifier effluent launder, and the clarifier 
weir becomes submerged at 1.2 MGD. At 1.38 MGD, the clarifier weir crest is approximately 5 inches below 
the water surface. With both clarifiers in operation, the effluent weir begins to become submerged at 1.4 
MGD. When the secondary clarifier effluent weir becomes submerged there is potential for short-circuiting 
and solids washout. Enlarging the existing effluent pipe or adding a third secondary clarifier should be 
considered to avoid submerging the secondary clarifier effluent weir during a peak flow event.  



DRAFT 

N202840WA.00 • January 2025 • Manchester General Sewer Plan Update • Kitsap County 
Wastewater Treatment Facilities Existing Conditions • 6-41 

6.6.2.5 UV Channels and Effluent Basin Hydraulic Capacity 
Following the clarifiers, effluent flows through a UV disinfection channel and a Parshall flume, then to the 
effluent manhole. All these components have hydraulic capacity that exceeds the 2042 PHF of 1.84 MGD. 
The outfall piping downstream of the effluent manhole and the outfall structure were not modeled, 
because the design capacity of the existing outfall piping is higher than the projected 2042 PHF. 

The existing UV disinfection system has two UV banks with a total rated capacity of 1.40 MGD. The existing 
channel has room for one additional UV bank, which would increase the total capacity to greater than 1.84 
MGD. 

6.6.2.6 Summary 
The hydraulic analysis indicates that the influent pump station, headworks, UV channel, and effluent basin 
have sufficient capacity to convey flows throughout the entire 20-year planning horizon. At all flows 
throughout the 2042 planning period hydraulic flow through the plant is maintained and the freeboard of 
the structures never exceeds the 12-inch threshold. Space is available in the UV channel for an additional 